
BUREAU OF TECHNICAL UTILITY SERVICES DATA REQUESTS

TO PENNSYLVANIA-AMERICAN WATER COMPANY

Docket No. A-2 017 -2606103
Data Request 1

Data Requests A-16 and A-17 refer to PAWC-WD Statement No. 3 in the

Application's Appendix A- I 4.

A-I7. Please provide a copy of both the NMCP and LTCP.

Response: The Nine Minimum Control Plan prepared by PAWC is provided in
Attachment 1. The Long Term Control Plans for Duquesne, Dravosburg,
(both awaiting approval by PaDEP) and McKeesport are provided as

Attachments 2 through 4. There is not an LTCP available for Port Vue at

this time.

Responsible Witness: David Kaufman
Title: Vice President, Engineering

Date: July 14.2017



PAWC RESPONSE TO
TUS,17

lAttachment 1I



Nine Minimum Control Plan Update

McKeesport Wastewater System

PENNSYLVAN IA.AM ERICAN WATER COMPANY

DRAFT, lune 7, 2077



Table of Contents

Page

8ackground.........r......................................................................,.,....,,.,......r.. ...,.....1

1.0 Proper Operation and Regular Maintenance Program - NMC No. 1r.......r..r................5

1.1 Overview ...............5

L.2 Organizational Structure ..................5

1.3 Critical Facilities ...........8

L.4 Budget .................8

L.5 Procedures for Routine Maintenance ...........9

1.6 Non-Routine Maintenance and Emergency Situations ........... .....10

L.7 Inspections...... .... 11

1.8 Training .............. 12

L.8.1 Operations Risk Management........ ..........t2

L.8.2 Certification Programs ..... 13

1.9 Periodic Review of O&M Plans ..............13

2.0 Maximum Use of the Collection System for Storage- NMC No. 2..............................L4

2.L Overview ...... t4

2.2 Inspection and Maintenance ........... 16

2.2.L CSO Regulator Structures............ ...16

2.2.2 Lift Pumo Stations ..... 16

2.2,3 Collection System ..... 16

2.2,4 Catch Basins .......16

2.2.5 CSO Outfalls .. ,..I7

2.2.6 Tide Gates ...L7

2.3 Regulator Adjustments ....L7

2.4 Upgrade/Adjustment of Pump Operations at Intercepting Lift Stations ............18

3.0 Review and Modify Industrial Pretreatment Programs (lPPs) - NMC No. 3............... 19

3.1 PAW Industrial Pretreatment Program ..... L9

3.2 Significant Industrial Users ..........2O

3.3 Pretreatment Program Sampling, Tests, and Reporting. .........2I

3.4 General Permit Evaluation............ ......,...22



4.0

5.0

6.0

7.O

3.5 IPP Enforcement Response P|an....... ...22

3.6 Fee Program....... ..........22

3.7 Evaluate modifications to approved pretreatment program ....23

Maximize Flow to the WWTP for Treatment - NMC No. 4 ..............24

4.L Overview ......24

4.2 Flow Optimization....... ......24

4.3 Cleaning and Inspection ......26

4.4 Facility Modification....... .............26

4.5 Documentation and Reporting........... .......27

Efimination of CSO Discharges during Dry Weather - NMC No. 5...,r...,.,r.,................28

5.1 Overview ......28

5.2 CSO Outfall and Regulator Inspections and Maintenance ............29

5.3 Pump Station Cleaning, lnspection and Maintenance ....29

5.4 Collections System Cleaning, Inspection, and Maintenance ....29

5.5 Documentation and Reporting........... ....29

5.6 Signage at CSO Outfalls ......30

Control of the Discharge of Solids and Floatables in CSOs - NMC No. 5 ....................31

6.1 Overview ....31

6.2 Inlet (Catch Basin) Cleaning, Labeling, and Inspection..... .......3L

5.3 Installation Solids Capture Measures in CSOs .............31

6.4 Catch Basin Modification....... ......32

6.5 Street Sweepin9............ .........32

6.6 Waterways Restorations .......32

6.7 Outreach ....33

Poffution Prgvgntion Programs - NMC No. 7.........................,.......,..........................34

7.L Overview ...34

7.2 Existing Programs............ ....34

7.3 Existing Public Information and Education Programs.... .........35

Public Notifications - NMC No. 8 ,,,.,...r.,......,..,..........,...... 37

8.1 Introduction ....... ..........37

8.2 Public Notification Measures ,,.37

8.0



9.0 Monitoring to Characterize CSO lmpacts and the Efficacy of CSO Controls-
NMC NO. 9....'..r.....................'...............'r.',....... ......'...."..39

9.1 General .........39

9.2 Reports ............4I

9.2.L Monthly DMR Supplemental Reports for CSOs .....4L

9.2.2 CSO Control Program Annual Reports......... ................41

Appendix

Exhibits
A. NMC-1 CSO Inspection Sheet

B. NMC-3 SIU Industrial Wastewater Discharge Monitoring Report Form

C. NMC-3 SIU Inspection Checklist

D. NMC-3 Application for Industrial User Wastewater Survey and Permit Application

E. NMC-8 CSO Outfall Warning Signs

iii



ACRONYM IIST

Acronym Term

ACHD Allegheny County Health Department
BMP Best Management Practice
BOD5 Biochemical Oxygen Demand (S-Day)

CBOD Carbonaceous Biochemical Oxygen Demand
CSO Combined Sewer Overflow
CSS Combined Sewer System

CWA Clean Water Act
DWO Dry Weather Overflow
EPA United States Environmental Protection Agency
FOG Fats, Oils, and Grease

l/l Infiltration/lnflow
LTCP Long-Term Control Plan

NMC Nine Minimum Controls
NPDES National Pollutant Discharge Elimination System

O&M Operation & Maintenance
PaDEP Pennsylvania Department of Environmental Protection
SBR Sequencing Batch Reactor
SCADA Supervisory Control and Data Acquisition
SIU Significant Industrial User

TSS Total Suspended Solids

WqS Water Quality Standards

iv



Background

This updated Nine Minimum Controls (NMC) Plan is intended to become effective upon
Closing of the proposed acquisition by Pennsylvania- American Water Company (PAW) of the
wastewater system assets of the Municipal Authority of the City of McKeesport (MACM). MACM
currently owns and operates three wastewater treatment plants and their associated collection
systems: McKeesport, Duquesne, and Dravosburg. MACM also owns and operates the collection
system for Port Vue Borough. The collection systems in the City of Duquesne and the Borough of
Dravosburg only treat sewage from their respective communities and are not interconnected to
other systems.

Additional communities surrounding the City of McKeesport own and operate collection
systems that connect to the MACM interceptor system directly or via an adjoining municipality's
sewer system. These are considered separate sanitary systems. These communities are:

- East McKeesport Borough
- Elizabeth Township
- Liberty Borough
- Glassport Borough
- Lincoln Borough
- North Versailles Township
- Versailles Borough
- Whlte Oak Borough

The collection systems within the McKeesport, Duquesne, Dravosburg, and Port Vue
service areas have been classified by the Pennsylvania Department of Environmental Protection
(PaDEP) as combined sewer overflow (CSO) systems. The collection systems within these four
areas include both separate sanitary sewers designed to carry sanitary wastewater only and
combined sewers which were intended to carry both sanitary sewage and stormwater runoff to
the interceptor. The storm water diversion chambers (CSO regulators) divert dry weather sewage
flow from the combined sewers into the interceptor sewers. Sewage flow is diverted to the
interceptor until the flow rate reaches a set value based on an allowable flow rate to the
wastewater treatment plant. As this flow rate is exceeded (under high wet-weather flow
conditions that exceed the capacities of downstream facilities), the combined sewage begins to
discharge through the CSO outfalls to the river.

This NMC Plan will focus on the four service areas which are owned by the MACM and
which are CSO systems: McKeesport, Duquesne, Dravosburg, and PortVue. Following are brief
descriptions of these four service areas:

McKeesport Service Area

The McKeesport wastewater system consists of over 117 miles of collection sewers and
large interceptors,2T CSOs (excluding the WWTP outfall), nine pumping stations, and a
wastewater treatment plant (WWTP).

DRAFT 617I2OI7



The McKeesport wastewater treatment plant (McKeesport WWTP) discharges treated
effluent to the Monongahela River under National Pollutant Discharge Elimination System
(NPDES) Permit No. PA0025913. The McKeesport WWTP has an annual average design
hydraulic capacity of 13.0 million gallons per day (mgd) and an annual average design
organic loading capacity of 19,950 lbs. of Biochemical Oxygen Demand (BODS) per day.
The McKeesport WWTP includes the following processes:

- Screening and grit removal
- Flow Control Splitter Box
- Process Train 1:

o Activated Sludge Process

o Final Settling
o Chlorine Disinfection

- Process Train 2:

o Sequencing Batch Reactors (SBR)

o UV Disinfection

The NPDES Permit No. PA0026913lists perrnitted discharge points including: Treatment
Plant Outfall - 001,; and CSOs - 003 through 010, 012 through 0L5, 018 (017 combined
with 018), and 020 through 033. NDPES Permit No. PA00269L3 was issued to MACM on
March L,201,6 and expires on February 28,202L.

Port Vue Service Area

The Port Vue wastewater system consists of approximately 21 miles of collection sewers,
four CSOs, and one pumping station.

The NPDES Permit No. PA0254690 lists four permitted discharge points: CSOs 001, 002,
004, and 005. NDPES Permit No. PA0254690 was issued to the Borough of Port Vue on
November L,20L3 and expires on October 31,20l-8.

Duquesne Service Area

The Duquesne wastewater system consists of approximately 35 miles of collection sewers
and large interceptors, four CSOs (excluding the WWTP outfall), and a WWTP. The
Duquesne systern does not have any pumping stations.

The Duquesne WWTP discharges treated effluent to Thompson Run under NPDES Permit
No. PA0026981. The Duquesne WWTP has a maximum monthly average hydraulic
capacity of 2.0 mgd and an annual average design organic loading capacity of 2,780 lbs.
of BOD5 per day. The Duquesne WWTP includes the following processes:

- Bar screening and grit removal
- Aeration basins (stabilization basins and contact tanks)

DRAFT 6t7 t20r7



Final Settling
Chlorine Disinfection

The NPDES Permit No. PA002698L lists permitted discharge points including: Treatment
Plant Outfall-001; CSOs-002 through 005; and storm water outfallsW-1. NDPES Permit
No. PA0026981, was issued to the Sanitary Authority of Duquesne on September 5, 2003
and expired on September 5, 2008. MACM is still operating under the provisions of thls
permit.

Dravosburq Service Area

The Dravosburg wastewater system consists of approximately L0 miles of collection
sewers and large interceptors, one CSO (excluding the WWTP outfall), two pumping
stations, and a WWTP.

The Dravosburg WWTP discharges treated effluent to the Monongahela River under
NPDES Permit No. PA00284OL. The Dravosburg WWTP has a maximum monthly average
hydraulic capacity of 0.48 mgd and an annual average design organic loading capacity of
2,780lbs. of BOD5 per day. The Dravosburg WWTP includes the following processes:

- Comminutor with bar screening
- Grit removal
- Aeration basins

- Final Settling
- Chlorine Disinfection

The NPDES Permit No. PA0028401 lists two permitted discharge points: Treatment Plant

Outfall - 001 and CSO - 002. NDPES Permit No. PA00284OL was issued to the Borough of
Dravosburg on December 28, 1999 and expired on December 28,2004. MACM is still
operating under the provisions of this permit.

To ensure proper operation and maintenance of the CSOs and to comply with the
requirements set forth in the NPDES Permits, PAW has developed and implemented the
procedures and guidelines in this NMC Plan. The overall goal of this NMC Plan is to eliminate dry
weather overflows; bring all wet weather CSO discharge points into compliance with the
technology based and water quality based requirements of the Clean Water Act (CWA); and if
CSOs occur as a resuJt of a wet weather event, to mlnimize their impact on water quality, aquatic
biota, and human health. The NMC Plan identifies actions or measures designed to reduce CSOs

and their effects on receiving water quality during wet weather as well as to eliminate dry
weather overflows.

The NMC Plan will be reviewed annually by various departments within PAW including,
but not limited to, Water Quality & Environmental Compliance, Field Operations, Legal,

Engineering, and External Affairs. The NMC Plan will be revised as changes occur within the

DRAFT 6t7 t2017



system, i.e. new construction, major repairs, equipment upgrades, inflow & infiltration (l&l)
reduction, etc.

Additional documentation related to and supporting this NMC Plan are the Act 537 Plans

and Long Term Control Plans (LTCP), as described below.

Act 537 Plans

The Act 537 Plan for MACM and its surrounding municipalities was prepared in 2006 and
recommended upgrades of MACM interceptors, pump stations, and McKeesport WWTP.

In 2008, Elizabeth Township updated its Act 537 plan to abandon the Buena Vista WWTP

and send the Buena Vista flow to the MACM McKeesport WWTP. An update was prepared

by MACM in 2009 to incorporate the 2008 planning completed and adopted by Elizabeth
Township. In 2OL4, MACM prepared another Act 537 Plan Update to address the City of
Duquesne's and the Borough of Dravosburg's wastewater systems, both of which had

been purchased by MACM in 20LL The Act 537 Plan for MACM and its surrounding
municipalities is currently being updated under a Special Study to evaluate PAW's

proposed purchase of MACM, and to reflect MACM's purchase of the Port Vue Borough

wastewater system in 2OL6.

Long Term Control Plans

The MACM LTCP was prepared in December 2007 and subsequently approved by PaDEP.

The 2007 MACM LTCP addressed the areas served by the McKeesport WWTP at that time.
In August2Ot4, MACM prepared additional and separate LTCPs for the City of Duquesne

and the Borough of Dravosburg service areas. These two LTCPs are currently under review
by PaDEP. There is currently not an LTCP for the Borough of Port Vue service area.

DRAFT 61712017



1.1

1.0 Proper Ooeration and Reeular MaintenancF Prosfam - NMC No. 1

Overview

The first minimum control, proper operation and regular maintenance of the combined
sewer system (CSS) and CSO outfalls in the McKeesport and surrounding CSS service areas,
consists of a prograrn that establishes operation, maintenance and inspection procedures. These
procedures ensure that a CSS and treatment facility will function during wet weather in a way to
reduce CSOs and their effects on receiving water quality, maximize treatment of combined
sewage, and still comply with NPDES Permit limitations. lmplementation of this control is

intended to ensure that the collection and treatment systems perform effectively in order to
reduce the magnitude, frequency and duration of CSOs. The essential elements of a proper
operation and maintenance (O&M) program include maintenance of suitable records and
identification of O&M as a high management priority.

The steps involved in implementing this minimum control are:

!. Assess how well the O&M program is implemented.

2. Determine if the O&M program needs to be improved to satisfy the intent of the
CSO control policy.

3. Develop and implement the improvements to address CSOs.

4. Document any actions and report them to the PaDEP.

Frequent inspection, regular maintenance, and the timely repair of facilities, including
tide gates and regulators, are cost-effective ways to improve the control of CSOs. The elimination
of obstructions increases the effective storage capacity of the CSS system and the quantity of wet
weather flows that can be delivered to the treatment plant. Effective O&M practices will tend to
mitigate the extent to which CSOs occur.

PAW management is committed to allocate the proper resources to properly maintain
the CSS, perform inspection and maintenance activities on equipment at the appropriate
frequency, and make timely repairs to ensure that the CSS is operated effectively. The records
management practices currently in place and used by MACM will continue to be utilized until
PAW can migrate them into SAP. The MACM system will be immediately incorporated into PAW's
[...]
Total Modclcd Volumc [MGl

Total Volume 

-PerfectMatsh -ung3r 
rTotal volume)

l"lrnrcrpal Authorily of tlre Crly of frrlcKeesport 24
C,t! of DuqLresne Lontl Term Control Plarr

R.jF fiil 220-5il Arrtlrrsi 2t) 1,1

K.LH

Figure 5.6 shows the regression plot between the simulated event peak flow and monitored
peak flow for all the monitored locations in the Duquesne system. As the plot shows, the slope

of the regression lines is 0.8995, which suggests that there is good correlation between the

simulated and monitored event peak flows. The small value of 0.2272 for the intercept suggests

that there is no relative bias in the simulation of the event peak flows. The R-squared value of
the peak flow regression plot is 0.8222 suggesting that there is a small scatter in the data points,
The source of the scatter is attributed to non-uniform hydrologic responses in the collection
system and inaccuracies in flow monitoring and rainfall data collection.

-€!#----



Event Peak Regression Plot for All Sites in the Duquesne System

Peak Flow
Comparison

AllSites

f V=0.8995x +0.2272
I R'=08222

oo
=]o
lr
Eo
ozco
=!oo
L

80

70
60

50
40
tn

10

0.0

Pcak Modclcd Flow IMGDI

peak Flon 

-perfectMatch -Linear 

(peak Flow) |

ieure 5.5

To illustrate modeling details, Appendix G shows the modeled and monitored volumes and

peaks for each site and each event, as well as the monitored and modeled hydrographs.

Appendix H shows the regression plots for each site. Because some sites have a small number of
monitoring cvents, the statistical method may not generate stable regression plots. This does not
mean the validation is poor, as long as the total volume and pcak differences are in reasonable

range.

Overall, the model is considered to be well validated and suitable for evaluating the system

performance in various rain events.

5.4 HISTORICAL RAINFALL ANALYSIS

As previously stated, the "presumption" approach evaluates overflows on an annual average

basis.

"The eliminstion or cnpture for trentment of no less than 85% by aolume of combined sellage

collected in the CSS during precipitation euents on a system-ztitle anrunl naerage bnsis,"

The ALCOSAN typical year lS-minute interval rainfall data was used for this analysis. This

data was ttsed because it is rcadily available to KLH and it is representative of the annual

avcragc conditions for the City of Duquesne. This data is included in Appendix I.

}<LHlvlunrcrpal Authorty of the City o[ fr,lcKeesport 25
Ctry ol Dr-rqLresne Long Tertrt Control Pl;trr
Ref No 220-5i nuclusl :(l l-l

....,-**---



5.5 LONG.TERM CONTINUOUS SIMULATION RESULTS

In order to determine whether or not the Duquesne CSS can capture for treatment 85 percent of
flow volume resulting from rain events, on an annual average basis, a year-long continuous
model simulation was completed using the increased ALCOSAN Pixel Eight typical year

rainfall.

Equation 4 was utilized for percent capture evaluation.

% Capture = [Vwwn / (Vwwrr + Vcso)] x 100% Equation 4

Where

Vwwrp-Total volume of CSS flow conveyed to the WWTP during wet weather,

Vcso = Total volume of overflow from fhe CSO's,

These volumes were determined based on the one vear simulation.

Vwwll= 233.76MG
Vcso= 28.97l|ulc
%Cap ture = 1233,7 6 l (233.7 6 + 28.97)l x 1 00% = 88.970/"

Based on the continuous simulation modeling, the Duquesne CS$ on a system-wide annual

average basis, does not meet the "presumption" approach criteria ii, after completion of the

WWTP improvements described in the following sections. Maintaining a free discharge

boundary condition at the proposed WWTP influent pump station, in addition to the proposed

relief sewer+ will allow for the "presumption" approadr to be met. The SWMM model report is

included in Appendix J.

Munrcipal Authority ot the City of McKeesport 26
Gity of Duquesrre Long Term Control Platt
Ref No:220-53 August 2014

KLH



6.0 EXISTING FACILITY

6.1 EXISTING NPDES PERMIT REQUIREMENTS

The existing WWTP provides screening, grit removal, contact stabilization, secondary
treatment and disinfection prior to discharging treated effluent to Monongahela River. The
operation and discharge is regulated under the terms of the current NPDES Permit Number
PA0026981, The permit limits are listed in Table 5.L. The WWTP design flow is 2.0 MGD,

Existing Effluent Limits
Table 6.1

PARAMETER
LOADING 0bs) CONCENTRATION (mc/L)

Averrge
Monthly

Avenge
Weekly

Units
Average
Monthly

Average
lileekly

Inrtant
Maximnm Units

Flow Monitor and Report

CBOD-S Day 4t7 626 Ib/day 25 37.5 50 mg/L

Suspended Solids 500 751 lb/day 30 45 60 mglL

Total Residual
Chlorine

1.0 J.J mE/L

Fecal Coliform

May I to Sept 30 200 / l00ml

Oct. I to April30 2,000 / l00ml
pFI Within Limits of 6,0 to 9,0 Standard Units At All Times,

6.2 EXISTING HYDRAULIC LOADINGS

6.2.1 Averaoe Flows

The facility has an average daily design capacity of.2.0 MGD. Analysis of flow data from the

past five (5) years shows that monthly averagc flow has not exceeded 2.0 MGD for three (3)

consecutive months, and therefore, the WWTP is teclrnically not hydraulically overloaded. The

monthly averate flows have not exceeded 2,0 MGD over the past five (5) years. The maximum
monthly average flow observed over the past five (5) years is 1.412 MGD.

Analysis of flow data from the past five (5) years shows that the annual average flow for the

WWTP is 0,863 MGD, Table 6.2 summarizes average flows for the five (5) years,

lrf rrnrcrpal Authorrty of the Crt',v of l\lcKeesor1rl 27 ]< L H
Ci|yo[DuqtlesrleLoni1TertrtCon|rr>|Pl:rrl.,3"@dfr-
Ref Nr: 2?t)-53 AttqL,st lti'lJ



Existing Hydraulic Loadings
Table 5.2

Year
Max. Mo. Avc.

Flow
(MGDI

Annuel Ave.
Flow

(MGI})

2009 0.981 0.66
2010 l,080 0.90
20ll 1.199 0.84

2012 r.280 0,94
2013 t.4r2 0.97

6.2.2 Peak Flows

The capacity of the CSS Iimits the flows that are received at the WWTP. Peak hourly flow
slrould be limited to 2.77 MGD based on final clarifier surface overflow rate. Given the
available footprint at the WWTP site, there is no space available for additional clarifiers.

6.3 EXISTING MASS LOADINGS

6.3.1 HistoricalLoadinqs

WWTP raw sewage organic loading data was evaluated for the past five (5) years. Organic
loadings are summarized in Table 6,3 below.

Existing Influent Organic Loadings
Table 5.3

Yerr Mrx. Month
flb. BOD/dev)

Annual Ave.
0b. BOD/dcv)

2009 701 538

20 0 1.241 620
20 I 933 48'.1

20
.)

806 592
20 { 491 35r

The WWTFs current rated organic capacity is 2,780lb/day. Given the S-year annual average

BOD loading of 518 lb/day and the S-year annual average flow of 0.853 MGD, the average BOD

concentration is 72 mg/L.The City's rvastewater would be classified as low strength which is
not uncommon for old CSS's.

Nfunrcrpal Authonly of the Crty of McKeesporl 28 K. L H
Crf)/ ol Doquesrrn Long Term Control Pl;rrr

Ret No 220-53 ALtoLtst 20 l4



6.4 EXSNNG PROCESS

A process flow diagram for the existing WWTP is included in Appendix K of this report. A site
plan for the existing WWTP is included in Appendix L. Calculations associated with the
existing processes are included in Appendix M.

6.4.1 PreliminarvTreatment

Flow enters the WWTP through a parshall flume, which continuously records flow using an
ultrasonic flow meter and seven-day chart recorder. Flow is then conveyed through a

mechanically cleaned bar screery or during times of maintenance, a manually cleaned bar
screen.

6.4.2 Grit Removal

Wastewater flows via open channel from the parshall flume th.rough an aerated grit chamber

utilizing a mechanical grit removal system. The gritbasin's peak capacity is 5.48 MGD based on
a 3 minute minimum detention time. It is noted that the squ.ue configuration of this basin is
not conducive to plug flow. Plug flow is desirable in an aerated grit basin in order to reduce

potential for basin short-circuiting.

Munrcipal Authonty of the Crty of McKeesport 29
Crty of Duquesne Long Term Control Plarr

Ref lJo : 220-53 AugLrsl 2014

Influent Channel

KLH



Grit Removal System

6.4.3 SecondarvTreatment

The Duquesne WWTP has four (4) aeration basins. Two (2) serve as contact tanks and two (2)

are utilized as stabilization basins. Each basin is approximately 2l-feet wide by 24-feet long,

witlr an average flow water sttrface depth of 13.50-fect.

Aeration basin effluent flows by gravity to two (2) square final settling tanks, each 34-feet x 34-

feet. The settling tanks have a maximum monthly average flow capacity of 1.85 MGD based on

surface overflow rate, and a peak hour flow capacity of 2.77 MGD, also based on surfacc

overflow ratc,

l,lirrlt,lipat Authcnlv .rt lhe Crt;, rtf f-ltKeesnorl 30
Crf/ oI Du\]ur-':;tre Llnr.; Terrlr Ct)f lti'f)l Pl.ll
Rt,f No 22t)-5 i A,rntts;t rti l-l

}<LH

Aeration Basins



Final Clarifiers

6.4.4 Disinfection

Final settling tank effluent flows by gravily into one (1) chlorine contact tank. The tank is 56-

feet long by 31-feet wide witl'r an average florr*. water depth of 9-fect. It is constructed with
dividing walls, providing a serpentine pattern, totaling 19O-linear feet of channels and 1,380

square feet of surface area. The maximum monthly average flow capacity is 3.02 MGD and the
peak hour flow capacity is 6.88 MGD, both limited by total detention time.

6.4.5 Solids Handlino

At the Duquesnc WWTP, return activated sludge is removed from the bottom of the final
clarifiers and is transferred to the stabilization tanks by an air lift line. Waste activated sludge is
tlren removed from the stabilization tanks and pumped to the aerobic digcstcrs.

i,lunrcip:rl Aulfronly ,tf llrc Crt'; of lvl,lKegsp(lrt 31
(Jrty of DttqLr0str':.: Lortg Terr" CLrrtlrOl Pl.itr
R,lJ Nrr ?:'l].5:J AuaLrst ;:(ll.l

KLH

Chlorine Contact Tank



Adjacent to the contact stabilization tanks, the WWTP contains four (4) aerobic digesters in
series and two (2) sludge thickening tanks. Each aerobic digester is approximately 21-feet wide
by 26-feet long, with a total four (4) tank capacily of 282,422 gallons. Each sludge thickening
tank is 2O-feet in diameter, providing a total two (2) tank capacity of 45,823 gallons. Thickened
sludge is then conveyed to a 1.0-m belt filter press.

KLHfulLrnrcipal Authonty cf the Crty oF lv[:Kei]sporl
City sl Duquesrre Lonq Term Contrnl Plsn
Ref No 220-5li Auqust 20 l-l

Belt Filter Press

32



7.0 TREATMENT PLANT UPGRADES

7.1 DESIGN HYDRAULIG LOADINGS

In order to meet the EPA CSO Control Policy, "presumpbion" approach as well as DEP design
standards, three criteria were evaluated:

Percent capbure - at least 85% of CSS volume (resulting from rain events), on ern

annual average basis, must be captured and conveyed to the WWTP for full
biological treatment.
Design tlin event - application of a desim rain event is critical to ensure that
upgrades completed to address percent caphrre will not result in manhole overflows,

Including the conveyance system upgrades previously outlined in this report, H&H modeling
resulted in the 88.97% capture, which was described in the Flow Monitoring and System
Modeling section of this report. Application of the typical year rainfall to the sewer system
results in a modeled peak flow at the WWTP of 14.57 MGD. Design flows are summarized in
Table 7.1below.

Design Hydraulic Loadings
Table 7.1

Desien Flow
WWTP
(MGD)

Peak lnstantaneous t4.57

Peak Hourly t2.60

Peak Daily 6.97

Max Monthly Ave 2.00

Annual Average r.00

AII design flows were based on 3O-year population projection. No signilicant growth is

anticipated within the City over the next 30 years. Consistent with past Chapter 94 reports, 2

EDUs/year over the next 30 years rvas included. Development of each design flow is further
described below.

7.1,1 Peak Instantaneous Flow (PlF)

As discussed above, I'IF is governed by the design rain cvent. The design hydrograph resulting
from the SWMM rnodeling is shown in Figure 7.1 bclow.

1.

2.

l\,lL,rrrcrprl Authorrly of tlre Crty of N'lcKeesporl 33
Crly i;f DLrclrresrre Lottrj Tefln C,lrrlrttl Pl,trr
Rtf No . 2?0-53 Ar:grrsf 20 1J

K.LH



Design Hydrograph
Typical Year Peak Flow

Figure 7.1

Paek Flow rt WWTP Outng Typrc.l Y.er

B
E

I

I

7.1.2 Peak Hourlv Flow (PHF)

PHF was also estimated based on SWMM modeling.

7.1.3 Peak Dailv Flow (PDF)

Application of design rain event to the SWMM model resulted in a PDF of.6.97 MGD.

7.1.4 Maximum Monthly Averaoe Flow (MMAF)

MMAF is a critical design parameter for evaluating WWTP treatment capacity. As discussed
under Section 6.2.1, monthly average flows have not exceeded 2.0 MGD over the past five (5)

years. The maximum monthly average flow (MMAF) observed over the past five (5) years is

1.412 MGD. This is consistent with the H&H model, which provided a MMAF otL.72 MGD.

Therefore, the maximum month average flow design capaciby of 2.0 MGD will be maintained.
This value still provides a 1.4 factor of safety over the MMAF from thc last five (5) years, and 1,2

factor of safety over the MMAF from the model simulation.

Projected growth was also included in the design MMAF, but no significant growth is projected

for the City for the next 30 years.

No hydraulic re-rate will be required for thc alternatives set forth in this report.

Munrcrpal Authorrly of the Crty of l\lcKeesport 34
Crty ol DLrqiresne Longt Terrir Conlrol PlJn
Ref No ?2ll-53 Arror.rsl 2t)1.1

KLH



7.1.5 AnnualAveraqe Flow (MF)

AAF of 1.0 MGD was estimated based on the typical year rainlall distribution applied to the
SWMM model and is consistent with the AAF reported in the Chapter 94 Report.

7,2 DESIGN MASS LOADINGS

Design mass loadints were developed based on review of existing WWTP loading data with
respect to industry standard typical values. It must be noted that by significantly increasing

percent capture, there may be an increase in mass loadings. However, given the fact that the

City's current loads are far below the WWTP's design capacity, it is reasonable to conclude that
no organic re-rate will be necessary. Industry standard loadings for low to medium strength
sewage and combined sewage were evaluated with respect to WWTP influent data available

from the recent NPDES Permit Renewal.

Design Mass Loadings
Table7.2

Parometer

Design

Concentratlon
(ms1L)

Design

Loading

0b/dev)

BOD t67 2,790

TSS 2t0 3,503

7.3 DESIGN EFFLUENT LIMITS

No new design effluent Iimits are required for the altematives in this report.

7.4 ALTERNATIVESEVALUATION

7.4.1 Development of Alternatives

Alternatives were developed for evaluation with the primary focus of providing treatment to 85

percent of CSS flow captured during rain cvents on an annual average basis. In order to meet

the 85 percent criteria, a hydraulic re-rate will not be required. During the development of each

altemative, it was high priority to maintain as much of the existing processes as possible. Three

(3) alternatives were developed for detailed evaluation.

1. Altemative L - Continue operation of existing processes and construct new CSO

bypass treatment facilities. This altemative utilizes the existing WWTP up to peak

flows of 2,5 MGD. Peak flows above 2.5 MGD willreceive CSO bypass treatment. This

altemative includes construction of new headworks facilities, influent pump station,

and CSO bypass treatment facilities, as well as the installation of new clarifier
equipmcnt to maximize efficiency. Additionally, this alten'rative includes CSS

KLH[\lLrnicrpal Authonty of the Crty ol McKeesport
Cit;r of DLrquesne Loncl Term Conlrol Plltr
Ref No : 220-53 ALrgust 20 1.1

35



2.

upgrades required to convey the 1O-year, 24-hour design storm to the WWTP. The
following items are included in Altemative 1.

. CSS upgrades.
r New automatic bar screen and by-pass channel with static screen.
. New headworks building,
r New raw sewage pump station and controls.
o New raw sewage pump station piping and valve vault.
r New PumP flow meter.
. Site gravity and force main piping.
. New CSO bypass treatment,
. Upgrade final clarifier equipment to maximize efficiency,